
I 
I 
I 
I Final Report 

I 
I Removing Chromium(VI) 

from Wastewater by Anion 

I Liquid Ion Exchange (A-
LIX) 

I 
I 
I Lt. Larry Cook 

I 
Air Force Research Laboratory 
Tyndall AFB, FL 32403 

I 
and 

I 
HN Conkle, JK Rose, BF Monzyk, 
TM Werner, and SP Chauhan 
Battelle 

I 505 King Ave 
Columbus, OH 43201 

I 
I 
I 

21 November 2002 

I 
I 



Report Documentation Page Form Approved
OMB No. 0704-0188

Public reporting burden for the collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and
maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other aspect of this collection of information,
[...]
• The recovered Cr cannot be used directly in the plating operations 
• The recovered Cr can be recycled into the metals industry, but at a charge of -$1/gal in 

large quantities 
• The recovered Cr must be transported to Pennsylvania for recycle. This is a weakness 

due to the charges for transportation and liability issues due to potential spills 
• The basis for estimation of full-scale A-LIX plant was based on escalating the design, 

procurement, equipment, and installation costs for the 10,000 gpd land/sea box 
demonstration unit. Better data for significantly larger plants are needed. 

2.3 Factors Affecting Cost and Performance 
The following factors influence the cost and performance of the A-LIX process and its advantage 
over alternative conventional Cr (VI) treatment technologies: 

• Method of conventional Cr (VI) treatment 
• Concentration of Cr (VI) and Cr (III) in the wastewater 
• Cost for sludge disposal generated by conventional Cr (VI) treatment 
• Degree ofCr concentration (a limit of20,000 to 40,000 ppm is required to prevent 

sodium chromate precipitation) 
• Fee for Cr concentrate recycling and transportation distance from the plant site to the 

Inmetco recycling facility in Ellwood City, PA 
• pH required for conventional Cr (VI) treatment and for the A-LIX extraction step 
• Required A-LIX mixer and settler residence times 
• Extractant composition 
• Wastewater temperature (due to impact on extractant loss rate and precipitation of Cr 

concentrate in the stripping circuit) 
• Extractant, especially Alamine® 336, loss rate. 

3. Site/Facility Description 

3.1 Background 
The W AA and WR-ALC test sites were selected based on the following: 

9 



1. Need to control Cr (VI) discharge from large plating shop operations 
2. Large wastewater production 
3. High concentrations of Cr (VI) wastewater 
4. Interest in exploring innovative solutions 
5. Space available to accommodate the portable system. 

3.2 Site/Facility Characteristics 
The two selected test sites operate large plating shop operations. Each is described in general 
terms in the following sections. 

3.2.1 Watervliet Army Arsenal. TheW AA is a Munitions and Armaments Command 
Installation of Operations Support Command (Provisional) under the U. S. Army Materiel 
Command. It was founded in 1813 to support the "Second War for Independence," the War of 
1812; the arsenal has been a valuable resource ever since. Located along the Hudson River, just 
a few miles north of the state capital at Albany, NY, WAA continues to produce today's high 
tech, high-powered weaponry. Cannon-- the finest cannon manufactured in the world today-­
remains the principle product ofWatervliet Arsenal. The guns manufactured at Watervliet 
Arsenal provide the firepower for the Army's main battlefield tank, the M1A1 Abrams. 

The co-location ofW AA and Benet Labs allows for complete lifecycle management from ideas 
through research and engineering, into prototyping and testing, and finally, into full-scale 
production all at one site. This offers unique possibilities for timely creativity and production. 

A 10-year $350-million renovation program completed in 1992 has made Watervliet Arsenal one 
of the most sophisticated, automated heavy manufacturing and machining centers to be found 
anywhere -- private or public sector. 

TheW AA contains one of the largest plating shops in the DoD. The plating/surface coating 
facilities are available to handle small parts as well as long cylindrical parts up to 30-inches 
diameter x 33-feet long. 

The wastewater is divided into a soluble-oil contaminated and regular Cr-contaminated 
wastewater. Average data on the Cr-contaminated wastewater and the method of wastewater 
treatment is noted in Table 3-1. 

Prior to actual experimental testing, it was discovered that the activity level of theW AA plating 
shop had dropped dramatically. Rather than plating many gun barrels per month, demand had 
dropped to a smaller number. Therefore, there would not be sufficient plating shop rinse water 
to support the demonstration program. It was suggested by W AA that a drum of the actual 
plating solution be supplied and this could be diluted with water to simulate plating shop rinse 
water. Since the dilution could be done as well in Columbus as in Albany, NY, it was decided to 
do the W AA demonstration testing at Battelle in Columbus, OH. This change in the 
experimental testing site was approved by ESTCP prior to initiation of testing. 

10 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Table 3-1. W AA and WR-ALC Test Site Characteristics 

Parameter WAA WR-ALC 
Common Values 

Flow rate 58,000 gpd 69,000 gpd 
Cr (VI) inlet, average 25ppm lO_r:>p_m 
Inlet wastewater pH 7 ~6 

Cr {VI) Reduction and Metals Precipitation 
Acidifying agent H2S04 None (recently switched to 

H2S04) 
Cr (VI) reductant so2 Sodium meta bisulfite 

(recently switched to sodium 
bisulfite) 

Metal hydroxide precipitation NaOH NaOH 
agent 
Flocculating agent Polymer Polymer 
Coagulation Alum Ferric sulfate (recently 

reduced) 
Sludge Handling 

Metal sludge dewatering Drying beds Plate and frame pressure 
technique filtration 

3.2.2 Battelle. The Battelle Memorial Institute (Battelle) is located in Columbus, OH north of 
the downtown and adjacent to the Ohio State University (OSU). The main Battelle campus 
consists of 19 buildings bordered on the west by the Olentangy River and OSU on the north. 
The A-LIX demonstration land/sea box was installed inside Building 9. This two-story building 
houses the Battelle machine shop and many industrial test and development areas. Battelle's 
Building 9, the location of the demonstration land/sea box, is displayed in Figure 3-1. 

3.2.3 WR-ALC. The WR-ALC is located in Warner Robins, GA at Robins AFB. Robins Air 
Force Base is the largest industrial complex in Georgia. It has over 14 million total square feet 
of facilities situated on 8,722 acres. It employs more than 19,800 men and women (4,967 
military members, 12,554 civilians, 2,327 contractors) (6). The effluent from the plating shop, 
Building 142, is directed to the industrial wastewater treatment plant (IWTP) No.2. The plant 
has been modified several times, but during the demonstration period was operated on a manual, 
batch-wise operation. The influent rates to and effluent flow rates from the IWTP are monitored 
on an infrequent basis. Average data were noted in Table 3-1. At WR-ALC, the effluent from 
the plating shop, Building 142, is directed to IWTP #2 (7). Aerial photographs ofRobins AFB 
showing the location of the plating shop, the IWTP, and the location of the A-LIX unit are 
shown in Figures 3-2 and 3-3. 

ll 



Battelle 
Building 9, 
location of the 
Land/Sea box 
andA-LIX 
testing 

Figure 3-1. Aerial Photograph of the Location of the A-LIX Unit at Battelle 

As noted below, there are three lines extending from sumps in the basement ofthe plating shop. 

Plating shop 
Cr rinse water 3 IWTP 
AA wastewater 
CN wastewater --... #2 

1-----_.llr Effluent to Ocmulgee River 

._I ----_.~ Sludge to Building 352 Annex 

The influent consists of chrome plating rinse water, acid alkali (AA) wastewater, and cyanide 
(CN) plating rinse water. Very little CN wastewater is generated. The effluent rate is similar to 
the influent rate except for the small quantity of water discharged with the dewatered sludge. 
The influent rates to and effluent rates from the IWTP #2 are monitored on a regular basis. In 
CY 1999 the clarified water flow rate from the IWTP #2 ranged from a minimum of 15,000 
gallons/day (Kgalld) to a maximum of 135 Kgalld; the average was 69 Kgal/d. 

12 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



.... , .......... -· .... -, .............. .. 

Plating shop 
andiWTP 

ROBINS AFB, WARNER ROBINS, GA 

Figure 3-2. Ae•·ial Photograph Showing the Plating Shop and IWTP at Robins AFB 

13 

1 91 98 



Location of A-LIX Unit 

IWTP 

Plating Shop 

Figure 3-3. Aerial Photograph of the A-LIX Unit at Robins AFB 

The A-LIX equipment was configured into a 40-ft long by 8-ft wide by 8-ft high land/sea 
box. The box was located behind a secondary containment berm within which a 1500-gal 
tank was located to hold the clean product water. Both the secondary containment berm 
and the land/sea box were located along the fence surrounding the IWTP and between the 
plating shop and the IWTP #2. 

IWTP #2 was designed to handle up to 365 ppm of Cr (VI). The plant has been modified 
several times, but now is operated on a manual, batch-wise operation. No automated 
controls are used to meter in chemicals. 

For many years, the base used ferrous sulfate (FeS04) for Cr (VI) reduction. Within the 
last couple of years, they have switch to sodium meta bisulfite (Na2S20 5) powder. After 
reduction, the pH of the suspension is raised by the addition ofNaOH. Ferric sulfate, 

14 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Fe2(S04)3, in acid is added as a floc conditioner and an organic polymer is added to 
promote solids removal. The suspension of precipitated solids is pumped to a clarifier. 
The underflow is pumped to a thickener, and the solids are ultimately dewatered in a 
filter. The solids are loaded in 1-ton containers and recycled for their iron content. In 
late June 2001, after completing the A-LIX tests, the bases switched to a sulfuric 
acid/liquid sodium bisulfite system for Cr (VI) reduction. 

More details on the operation of the IWTPs at W AA and WR-ALC are found in the 
Demonstration/Validation Plan <6> Cost and Performance Report <8>. 

4. Demonstration Approach 

4.1 Performance Objectives 
The performance objectives are noted in Table 4-1. Quantitative criterion 1, 2, and 3 and 
qualitative criterion 1 were met. The economic analysis indicated the payback for a full 
scale A-LIX unit ranged from 2.4 to 3.9 years; the average is slightly more than 3 years. 

Table 4-1. Performance Objectives 

Primary Expected 
Type of Performance Performance 

Performance Objective Criteria Metric 
Quantitative 1. Validate capacity 1 O,OOO_gr>_d 

2. Validate raffinate (i.e., clean <0.3 ppm Cr (VI) and 
water) Cr (VI) and oil levels <50 ppm oil in product 

water 
<5 ppm Alamine® 336 
in the product water 

3. Increase Cr (VI) concentrate >20,000ppm 
4. Validate process economics <3-year payback for full 

scale 
Qualitative 1. Reliability Demonstrate robust 

operation with varying 
feed quality 

4.2 Physical Setup and Operation 
4.2.1 Demonstration Set-Up and Start-Up. The portable A-LIX plant was constructed 

off-site over a three-month period. Shakedown ofthe plant was conducted in January 
and February 2001 at Battelle in Columbus, Ohio. Testing with theW AA material was 
conducted in March and April2001. The A-LIX plant was located in a 40-ft long x 8-ft 
wide x 8-ft high land/sea box. The equipment configuration is shown in Figure 4-1. 

15 



00 
Basa Acid 

Feed wastewater 

!!U Rafllnate 

Land/Sea Box 
Sa~llng Locations 

G) Feed water ~ Final raffinate before 0/W separator 

® E-1 raffinate 0 Final raffinate after 0/W separator 

G) E-2 raffinate 0 Concentrate from S-1 

0 E-3 raffinate 
Buffer 

0 
___ __._!!!J.........._I#iJ__, Autosampler localions on feed and raflinate 

Figure 4-1. Configuration of Equipment in the Land/Sea Box 

Tap water and Cr plating batch solution were mixed and pumped into a 1500-gal feed 
tank to make a consistent feed to the A-LIX unit. The product water (referred to as the 
raffinate) was sent to a 500-gal collection tank and then to the Battelle drain. Both feed 
and raffinate were monitored for pH and Cr (VI). 

The land/sea box holding the A-LIX equipment was moved to the WR-ALC site in early 
May 2001. Testing was conducted in May and June 2001. Raffinate and concentrate 
tanks were located in an adjacent secondary containment tarp. Both were located along 
the fence line next to the IWTP. The base provided electrical power and tap water. The 
feed wastewater was withdrawn from a receiving basin in IWTP No. 2. It was pumped 
through a filter and into the land/sea box for processing. The raffinate was discharged to 
the IWTP where the water was neutralized and all metals precipitated prior to thickening 
and filtration. 

4.2.2 Period of Operation. The test periods are noted in the following table. 

Operation Dates 
Shakedown at Battelle January- February 2001 
W AA material testing at Battelle March - April 2001 
WR-ALC testing at Robins AFB May - June 2001 

4.2.3 Amount/Treatment Rate of Material Treated. The plant was designed to 
continuously process- 7 gpm (1 0,000 gpd) of Cr (VI) rinse water. Testing at Battelle 
and WR-ALC were a mixture of 12 to 24 hr/day runs. Approximately 300,000 gal of 
simulated plating shop rinse water was treated at Battelle and -150,000 gal were treated 
at the WR-ALC test site. 

4.2.4 Residuals Handling. Four types of residuals were produced during testing. The 
residuals were handled as noted below: 

• Filters: an in-line cartridge filter was located on the process feed stream entering 
the A-LIX system. The filters were used to remove solids from the feed stream 
greater than approximately 10 microns. Because Cr (VI) is highly soluble, only 
the water entrained in the filter cartridge at the time of its disposal contained 
measurable amounts of Cr (VI). These cartridges were disposed of as hazardous 
wastes. 

16 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

• Extractant: the extractant used for collecting the Cr (VI) was stripped at the 
conclusion of the demonstration test program at Battelle and WR-ALC. It was 
transferred to 55-gal drums and shipped with the demonstration plant to the 
demonstration site or is in a storage location at Battelle. 

• Cr concentrate: at Battelle all the concentrated Cr (VI) water, containing -20,000 
ppm of sodium chromate (Na2Cr04) were collected. About six 55-gal drums of 
concentrate were shipped to Inmetco for recycle evaluation. At WR-ALC, the 
majority was bled back into the IWTP for treatment; a small sample was saved for 
analysis. 

• Rag layer: the waste rag layer containing water, extractant, Cr (VI) and Cr (Ill) in 
the form of green chromic hydroxide, Cr (OH)3 particles separated at the end of 
the series of runs was collected and sent to Inmetco for disposal. 

4.2.5 Operating Parameters for the Technology. The key operating parameters for 
the A-LIX plant were the residence times in the mixers and settlers, the extraction AlE 
ratio (volume ratio of aqueous phase to extractant phase in the settlers), and the pH of the 
extraction and stripping stages. Automated pH controllers were used to monitor and 
automatically control the addition of acid and base to the plant. 

4.2.6 Experimental Design. A series of 8 experiments described in Table 4-2 were 
conducted to address the critical technical issues including operability and reliability, 
control, extractant losses, concentrate value, and life cycle cost. 

Table 4-2. A-LIX Experimental Design Matrix for the W AA Tests 

Test Number Conditions 
Run No. W-1 Center Point; mixer residence time= 2 min., settler residence time= 8 min., 

AlE= 6/1, extraction pH= 3.5, strip pH= 11, baseline impeller rpms 
Run No. W-2 Mixer residence time= 2 min., AlE= 611 , 110% ofbaseline impeller rpms 
Run No. W-3 Mixer residence time= 2 min., AlE= 6/1, Either 120% or 90% ofbaseline 

impeller rpms 
Run No. W-4 Mixer residence time = 2 min., AlE = 8/1 , new baseline impeller rpms 
Run No. W-5 Mixer residence time = 2 min., AlE = 10, new baseline impeller rp_ms 
RunNo. W-6 Mixer residence time = 2 min., best AlE and impeller rpms from Run Nos. 1 

through 5 
Run No. W-7 Mixer residence time = 2 min., new baseline AlE and impeller rpms, Spike Strip 

No. 1 to -20,000-ppm Cr (VI), withdraw concentrate to maintain Cr (VI) at 